
CITY OF ALVIN 
216 W. Sealy • AMn, Texas 77511 • (281) 388-4200 • FAX (281) 331-7215 

October 26,2001 

Mr. Craig D. Pederson 
Executive Administrator 
Texas Water Development Board 
1700 N. Congress Avenue, Room 513 
P.O. Box 13231, Capital Station 
Austin, Texas 78701 

fiiCEtVED 

OCTZ 92001 
TWOBR&PF 

"RANTS MANAGEMfNl' 

Re: Regional Facility Planning Grant Contract between City of Alvin and the Texas 
Water Development Board, TWDB Contract No. 2001-483-367, FINAL REPORT 
Entitled "Regional Surface Water Plant Feasibility Study for Mid-Brazoria County 
Planning Group" 

Dear Mr. Pederson: 

Per the City of Alvin's contract with the Texas Water Development Board, enclosed is the 
FINAL REPORT of the Regional Surface Water Plant Feasibility Study for Mid-Brazoria 
[...]
maintain current MCLs for total trihalomethanes (ITHMs) and total halo acetic acids (THAAs) at 80 and 
60 ug/1. The rule will become more stringent in that individual monitoring sites will be used to determine 
compliance, rather than on a system-wide basis. This change will probably have the effect of requiring 
lower levels of TTHMs and THAAs leaving a treatment plant. The recently promulgated Interim 
Enhanced Surface Water Treatment Rule (ESWTR) set a goal for disinfection/removal of Cryptosporidium 
of zero, with an MCL of 2-log disinfection/removal. The rule grants 2-logs of disinfection/removal 
credit to facilities using conventional treatment processes that meet other requirements of the rule. A 
second Enhanced Surface Water Treatment Rule is expected in the future. This rule is expected to focus 
on more stringent disinfection/ removal requirements for microbiological contaminants, such as 
Cryptosporidium. The Backwash Treatment Rule is in development, and is expected to require all plants to 
recycle waste washwater from backwashing of f1lters to the head of the treatment process after 
equalization. The Backwash Treatment Rule is not expected, at least initially, to set treatment limits. 

The Stage 1 D/DBPR and the Interim ES\VTR were promulgated in December, 1998. Data related to 
future changes in these two rules has been collected by utilities, and is now under evaluation by EPA and 
other agencies and groups. The EPA has formed advisory committees to begin a negotiated process for 
future regulations. Based on the time required for the negotiations for the most recent two regulations, it 
is anticipated that the Stage 2 D/DBPR and a future ESWTR may be proposed in the next five to ten 
years. If proposed in this time frame, it is likely that compliance would be required within an additional 
three to five years after the rules are actually promulgated. 

<II}) MONTGOMERY WATSON 
4-1 



Section 4 
Development of Treatment Process 

TABLE 4-1 
SUMMARY OF RAW WATER QUALITY 

Quality Analysis Unit 

Alaae count Icellslmll 
Alk.'initvl., c..c.o~) Moll 

Aluminium dissolved Uall 
Ammonia Nitrooen I., N) Moll 
Aaaarent Color ACU 
Arsenic Uall 
Ber Ilium Uoll 
Baron. dissolverl Uall 
Bromate Moll 
Bromide Moll 

Cobalt las Col Uall 
c..rlm;, m ,., C.rl) lloll 

Calcium Mall 
C.hlorirle Moll 
rhromium las Crl Uall 
r:onner ,., C.u) lloll 

Dissolved axvaen Mall 
noc. Moll 
Fecal coliform. 7um-mf I colon,es/1 00 ml 
Flo",;rle MoiL 

Uall 
H,S MoiL 
Iron. Total las Fel Uoll 
Kielrlahl Nitrooen Moll 
Lead las Pbl. .Iotal Uoll 
Lithi m Idissolved as Lil Uoll 
Maanesium Moll 
Manaanese. Total las Mnl Uall 
Mere"r ,., Ho) Total lloll 
Molvbdenum Idissolved as Mol Uall 
Niekel'a, Nil. Total Uoll 

Nitrate Moll 
,Nitrite. Mall 

IOdor 
!Oraanie Nitrnoen Moll 
IOrtho-PhMnh.te Phn.nhon .. ,., Moll 
PH Units 
Potassi m Moll 
ISeleni m las Sel. Total Uoll 
ISilica Mall 
ISilver 'as Aol. Total Uoll 
iSodium Moll 
ISoecific Conductance Umho/cm 
IStreDtococci fee.' memhr.ne I colonie," 00 ml 
IStrontium Idissolved as Sri Uall 
ISulfate las <;04) Moll 
TDS MoiL 
T emDerature . or: 

Total Hardness. Nan Carbonate MoiL 
Total Hardn... ., r:.c.o~ Moll 
Total Nitrooen N Mail 
Total Oroanie C..rhon I.s r:) Moil 
Total Oroanir. Halaaen Uall 
Total PhosDhorus P Mall 
TSS MoiL 

Turbiditv NTU 
llV-2'i4 llcm 
Vanadium Idissolved as VI Uoll 
linr. I a, In) Total Uoll 

, : Rlcllmond-Rosenberg MonitOring Station 

a : Average of samples taken from 1970 to 1995. 

c : Shannon lift Station, Year 1990 

<III> MONTGOMERY WATSON 

BRAZOS RIVER'" River Intake lei 

Average lal Range Ibt 
'4,,4 

1~ 75 - 234 156.6 
51 10 - 390 

0.Q6 0-0.23 0.068 

3.0 1 -7 
06 0.5 - 2 
119 60 - 170 

O. '" 
0.26 

2.9 0-60 
1 4 0-3 
60 28 - 100 
,,4 ,,- :70 118 
10 0-20 

1AR <; - 47 

8.6 504 - 12 6.8 
11 4.' - 2<; 4.09 

730 12 -7.300 
03 o 1 - O.~ 

5500 1390 - 22.000 2650 
09 0.01 - 7.3 

24,5. 2 - 65 
14.3 6 - 30 
1~ ~.~ - 71 

205 5 -740 
02 0.1 - 0.4 
10.2 10 - 20 
R9 2 - ~o 

004 0.Q1 -1.5 1.47 
004 0-0.29 0 

0.9 0.15 - 4.3 O.R" 
o 1 0.01 - 0.13 

7.9-8.0 704 - 8.5 R4 
47 1.8 - 7.5 
0.5 0-1 
R7 _0.3 40 804 
0.6 0-1 
RO 9 'i - 240 
770 220 - 1.900 700 
RAO 20 - 9100 
570 70 - 1.000 
76 1 A - '00 

430 50 - 980 440 

'0 ~.~ - ~~.~ 
70 0-190 

'00 90 - 470 

0.90 
,0 2.7 - 44 4.80 

0.2 0.04 -_0.95 0.07 
1150 12-7.360 280 
1',0 004 ·890 160 

0.10 
6.1 6 - 8 
60 20 - 120 

b: Range of samples taken from 1970 to 1995 

d: Dr. Thomas Mackey Water Treatment Plant 

Raw Water 
at WTP'dl 

141 

o 07 

~~ 

67 

24 

20 

1.40 
n.n'i 

0.18 
R.? 

57 
140 

lR9 

4.8 

19.8 

50 

4-2 



Section 4 
Development of Treatment Process 

TABLE 4-2 
SUMMARY OF FEDERAL AND STATE STANDARDS 

Volatile Organic Chemicals Max Contaminant Level Img/l} 

~~1- . "I, 0.007 
1.1.1-T,· O? 

1.1.2- 0.005 
.l.2- 0.005 
1,2-DichloroprQQane 0.005 
1.2.4- 0.07 

0.005 
Carbon ;,., 0005 
Cis-l.2- "I, 007 

0.005 
0.7 .. 01 

0- OR 

para-Dichlorobenzene 0.075 
0.1 

0005 
Toluene 1 
tran"-1 .2- 0.1 

0.005 
Vinvl 0.002 . . . . . . • 

Synthetic Organic Chemicals Max Contaminant Level (mgll) 

.23.1,8, IC DD.lllioxinl' 3xl0'8 

2.4-D 007 
2.4.5-TP ISilvex) 005 
Alachlor 0.002 

0.003 
Benzol. 0.0002 
r. "h ,f, 004 

0.002 
nalannn 0.2 
Di12- 'Dadipate 0.4 
DiI2-ethylhexyl)phthalate 0.006 

- c.l.D..E1CE.l 0.0002 
0.007 

Diauat 0.02 
Endothall o 1 

..£ru:Irin 0.002 
, d' 0.00005 

" 07 
H 00004 

:..l!lll!Xi.d.e 0.0002 
0.001 
o Ofi 

~ 0.0002 
,hi. 0.04 

Oxamvl /, ,,",pi O? 

0.001 
Picloram 0.5 
0 IPCB) 0.0005 
Simazine 0.004 

Toxaphene. 0.003 
Acrylamide IT 
c. ',h TT 

<II» MONTGOMERY WATSON 
4-3 



«I}) MONTGOMERY WATSON 

Section 4 
Development of Treatment Process 

TABLE 4-2 (CONTINUED) 
SUMMARY OF FEDERAL AND STATE STANDARDS 

Disinfection Max Contaminant Level (mgll) 

4-4 



Section 4 
Development of Treatment Process 

A future ES\VfR has not been proposed, nor has EPA suggested what contaminants, nor what levels of 
treatment may be regulated. It is recommended that the process treatment selection NOT be selected to 
meet the undefined requirements of the future E\VSTR additional disinfection/removal requirements at 
this time. The federal advisory committee is currendy discussing a period of monthly monitoring for 
Cryptosporidium. Based on the monitoring results, action levels would trigger additional 
inactivation/removal requirements. For example 1.0 to 3.0 oocysts/l of Cryptospondium would trigger an 
additional 2.0 log inactivation/removal requirement. Multiple approaches for achieving 
inactivation/ removal credit may be allowed, including watershed protection, enhanced turbidity removal, 
in addition to a mandatory partial disinfection process that is broadly defined as Ultraviolet light, ozone, 
or membranes. 

It is recommended, however, that the treatment process evaluation consider the adaptability of the 
process to possible changes by this rule. It is recommended that an allocation (both site area and 
hydraulic head) be set aside for future processes that may be required by this rule. 

FINISHED WATER QUALITY GOALS 

The key water quality goals for the proposed WfP are listed in Table 4-3. The goals are based on 
federal Primary and Secondary Standards, and TNRCC standards from its draft proposal for Chapter 
290, Subchapter F, Drinking \Vater Standards Governing Drinking Water Quality and Reporting 
Requirements for Public Water Supply Systems. The new TNRCC standards are for turbidity, TTHMs, 
THAAs, bromate, chlorite, and enhanced coagulation. 

TABLE 4-3 
SUMMARY OF TREATMENT GOALS 

Parameter Units Treatment Goal Remarks 

Giardia Lamblia - 0.5-log chemical disinfection 2.5-log removal provided by 
conventional process 

Cryp tosporidium - No additional treatment 2-log removal provided by 
conventional process 

Viruses - 2.0-log chemical disinfection 2-log removal provided by 
conventional process 

Turbidity Ntu < 0.1 

TOC mg/l Up to 25 percent removal 

Total coliform - Not detectable 

Alkalinity, Total mg/l No additional treatment 

Langlier Index mg/I Between 0.1 and 0.4 

Total Hardness mg/I No additional treatment 

pH - Between 7.5 and 8.0 

Chlorite mg/I < 1.0 

Total Haloacetic Acids ug/I < 30 Quarterly running average in 
distribution system 

Total Trihalomethanes ug/I < 40 Quarterly running average in 
distribution system 

<m> MONTGOMERY WATSON 
4-5 



Section 4 
Development of Treatment Process 

TREATMENT PROCESS 

The recently completed GCWA report preformed a detailed evaluation of several alternative treatment 
processes to determine the most cost effective method of treating Brazos River water. In their report, the 
GCWA evaluated the following three treatment alternatives. 

• Conventional process - The conventional process is similar to the existing Dr. Thomas Mackey 
WfP in Texas City. 

• A high-rate conventional process - The high-rate conventional process assumes that a high-rate 
pretreatment process is used to reduce the space and cost of pretreatment before ftItration. 

• A membrane ftItration process - The membrane ftItration process is experiencing more 
widespread use in the United States as the cost of membranes and the cost of pumping 
associated with the membrane treatment is lowered. 

The GCWA evaluated the three alternatives in terms of finished water quality, capital costs required to 
construct the water treatment plant, and the operating and maintenance costs to operate each alternative 
process facilities. With regards to a 35 MGD water treatment plant, the GCWA report concluded the 
following: 

• The high-rate conventional process had the lowest overall project cost including capital 
expenditures and operating and maintenance costs over the lifespan of the project, 

• The high-rate conventional process met required finished water goals, and 

• The high-rate conventional process was easily adaptable to changes in finished water 
regulations. 

As the regional water treatment plant for the Mid-Brazoria County Planning Group will have the same 
water source and be of a capacity similar to the GCWA 35 MGD plant alternative, a high-rate 
conventional process plant is also expected to be the most cost-effective treatment process for the 
proposed 25 MGD MCBPG \VYP. 

High Rate Conventional Process 

The High-rate conventional process has the following unit operations: 

Oxidation 
Pretreatment 
Filtration 
Adsorption 
Primary disinfectant 
Residual disinfectant 

Chlorine dioxide 
High Rate Solids contact (Pulsed Upflow) 
Media filters 
Powdered and Granular Activated Carbon 
Chlorine dioxide 
Chloramine 

A process schematic for the conventional process with High-Rate Pretreatment is shown in Figure 4-1. 
Pre-oxidation is accomplished with chlorine dioxide. Taste and odor control is accomplished with 
chlorine dioxide or PAC addition. This treatment process is similar to the conventional process, except 
that the pretreatment process is solids-contact type utilizing pulsed upflow clarifiers. These proprietary 
units can be operated at higher rates than is normally allowed for conventional processes. The high-rate 
process combines two processes into a single unit. The high rate process results in space savings because 

<Bl> MONTGOMERY WATSON 
4-6 



w:\pro j\olvln\repor t \ fl<;lureo:1-l.d<;ln 

CANAL 

I- ffi FLASH MIX 
PUMP 

LfMUFT 
PUMPS 

10 SEP 2001 15:25:45 

FROM THICKENER 
SUPERNATANT~ RESERVOIR l' t 

SUPERNATANT 

PULSEll-UPfLOW 
CLARIFIER 

TORESERVOtR ~ 

SLUOOEFROM 
BACKWASH 
CLARIFIERS 

.... --.. ~~NG 

<ID> MONTGOMERY WATSON 

I 
~ . 

1 1 
i L_..., 

.-"~ __ ...,.L 
I: : I 
1 

I r 1 I , , , 
I I 1 I I 
L.~_l.~_J 

u 

FUTURE DISINFECTION 
CONTACT CtiAMBER 

u u 

~~ED I ul 
SLUDGE· ·1 ~ 

SLUDGE 

SLUDGE DRYING BEDS 

BACKWASH 
CLARIFICATION 

DAlEO SLUDGE TO 
LAND APPI.JCATION 

BACKWASH 
EQUAUZATION 
BASIN 

TO THICKENERS 

1 

1 

1 

1 

1 

1 
1 1 

r:--Lt"'--I 
I~:a 1 
1 (IN,woMBRANES) 1 
, _______ 1 

BACKWASH SUPPLY 

I 
~ 

H II ~ 
;; 

- ...,-- T 1 HIGH 
SERVICE 

................... u PUMPS 

I'! 

MID-BRAZORIA COUNTY PLANNING GROUPITWDB 
FACILITY PLAN 

HIGH-RATE CONVENTIONAL 
PROCESS SCHEMATIC 

FIGURE 4-1 



Section 4 
Development of Treatment Process 

of the smaller basin volume which in-tum results in reduced construction costs. This process is proven 
with source waters similar to those for this facility. In addition, the clarifiers maintain a sludge blanket, 
which when used in conjunction with powdered activated carbon, is an efficient process for removing 
organic material. Filters are assumed to be deep-bed, constant-level, constant loading fllters. Media is 
assumed to be granular activated carbon (for taste and odor control) with an underlayer of sand. 
Additional processes that may be required by future regulations include post-sedimentation ozone or 
chlorine dioxide for inactivation of Cryptosporidium, and / or post-filtration membrane ftltration or UV 
disinfection. Circular concrete, aboveground tanks are provided for storage of finished water. Sludge 
from the pretreatment process is sent to a gravity thickener for preliminary separation of solids and 
water. Thickened sludge is dewatered on-site with centrifuges. Ultimate disposal is to a pennitted 
disposal site. Dirty fllter backwash water is equalized and clarified, and then recycled to the head of the 
treatment process. 

PROCESS CRITERIA 

Criteria for unit processes are listed in Table 4-4. Where applicable, criteria is based in TNRCC criteria 
contained in Subchapter D: Rules and Regulations for Public Water Systems 290.42 Water Treatment. 
Criteria for proprietary process equipment, such as the pulsed up flow clarifiers and membranes are based 
on manufacturer's recommendations. Criteria for other unit processes are based on criteria from 
"Integrated Design of Water Treatment Facilities" by Kawamura. 

<m> MONTGOMERY WATSON 4-7 



Section 4 
Development of Treatment Process 

TABLE 4-4 
CRITERIA FOR SIZING WATER TREATMENT PROCESSES 

«IJ) MONTGOMERY WATSON 
4-8 



Section 4 
Development of Treatment Process 

TABLE 4-4 (CaN'T) 

CRITERIA FOR SIZING WATER TREATMENT PROCESSES FEED CRITERIA 

Sizing Criteria Units Value 

Dewatering 

Expected chemical feed criteria based on other regional water treatment plants treating lower Brazos 
River water are shown in Table 4-5. It should be noted that these chemical doses are preliminary and 
represent likely chemical doses at the water plant. It would be advantageous to establish a pilot plant to 
test and optimize chemical doses. 

Chemical 

Ferric sulfate 

Cationic Polymer 

Anionic Polymer 

Sodium Chlorite 

Chlorine 

Chlorine - BW 

Chlorine 

Ammonia 

PAC 

Caustic Soda 

Fluoride 

Poly - or orthophosphate 

Copper Sulfate 

<OJ) MONTGOMERY WATSON 

TABLE 4-5 
CHEMICAL FEED CRITERIA 

Purpose 
Avg. Dose 

Application Point 
(mg/I) 

Coagulant 30 Flash Mix Pump 

Coagulant Aid 5 Flash Mix Pump 

Flocculant / Filter Aid 1 After Flash Mix Pump and Settled Water Channel 

Form Chlorine Dioxide 
0.8 Chlorine Dioxide Generator 

for Disinfection 

Form Chlorine Dioxide 0.8 Following Low Lift Pumps and Clarifier 
for Disinfection 

Disinfection 5 Backwash Supply Pipe 

Residual Disinfection 3 Following Transfer Pumps 

Disinfection 1 Following Transfer Pumps 

Taste and Odor 10 Following Low Lift Pumps 

pH Adjustments 10 Following Transfer Pumps 

Aesthetics 0.6 Following Transfer Pumps 

Corrosion Inhibitor 0.5 Following Transfer Pumps 

Algae Control Raw Water Reservoir 

4-9 



Section 4 
Development of Treatment Process 

Water Treatment Process Costs 

For a high-rate conventional water treatment plant, estimated construction costs were developed based 
on the preliminary process sizing using the aforementioned design criteria. Estimates of the O&M costs 
were calculated based on the labor, maintenance, and electrical demands of the plant process based on a 
capacity of 25 MGD. Table 4-6 summarizes the construction cost for a two phased construction effort 
as described in Section 3. Details of the construction estimate can be found in Appendix F. 

TABLE 4-6 
ALTERNATIVE PROCESS CONSTRUCTION COST ESTIMATE (YR 2000$) 

Unit High Rate Conventional 
Water Treatment Process 

The high rate conventional plant has an estimated construction cost at $30.9 M, which equates to $1.23 
cents per gallon of capacity. Construction contingency and engineering fees are not included in these 
calculations as they are percentages of construction and are independent of the process selection. 

The O&M costs to operate the plant include the following items: 

• Electricity, 

• Maintenance, 

• Chemicals, 

• Labor, 

• Sludge disposal, and 

• Administration 

The costs for the operating and maintenance were based on recent quotes from vendors and current 
operations at the GC\VA Dr. Thomas Mackey \Vater Treatment Plant, which treats the same water as 

<Ill> MONTGOMERY WATSON 
4-10 



Section 4 
Development of Treatment Process 

expected for this regional water treatment plant. A summary of the O&M costs for a high-rate 
conventional process appear in Table 4-7. 

TABLE 4-7 
HIGH RATE CONVENTIONAL PROCESS O&M COST ESTIMATE (YR 2000$) 

O&M Component Annual Usage Units Unit Cost Annual Cost 

Process Electrical 

Chemical 

Ferric 1256 tons $450 $ 565,200 

Cationic Polymer 209 tons $1,000 $ 209,000 

$1,000 $ 34,000 

Chlorine - CI02 35 tons $400 $ 14,000 

10 tons 

Chlorine - Residual 114 tons 
Disinfectant 

Ammonia 38 tons $350 $ 13,300 

tons 

$49.50 $103,000 

Total 13 $28.50 $770,000 

Administration --- --- $600,000 

Total Annual O&M for 25 MGD High Rate Conventional Plant $4,702,000 

The high rate conventional O&M costs for a 25 MGD plant is $4.7 M per annum. These O&M costs 
exclude high service pumping and raw water delivery costs which are a function of plant location and will 
be considered in the site location study. 

These costs will be entered into part of the alternative selection process for the Regional Surface Water 
as described in Section 7 of this report. 

({I}) MONTGOM[RY WATSON 
4-11 



Section 5 
Water Treatment Plant Site Development 

One of the most important steps in this feasibility study is selecting the site for any treatment facility. 
The decision to select one site over another is complex and is influenced by many diverse criteria. This 
chapter will review these criteria with respect to several alternative sites throughout the planning area and 
summarize the benefits and costs associated with each alternative site. 

APPROACH TO SITE SELECTION 

One of the first tasks in this study was to identify possible sites of a water treatment facility. In order to 
evaluate the entire planning area, a selection approach was developed to ensure that all alternatives were 
considered and that the benefits to each Participating Utility were taken into consideration in the 
selection of the alternative WTP sites. The approach consisted of the following three steps: 

• Establishment of Preliminary Siting Criteria 

• Identify Candidate Sites 

• Preliminary Screening 

• Final Screening 

This approach allowed the Participating Utilities to have control over the selection of the water treatment 
plant site and to offer input at each stage in the process. The following is a detailed description of the 
site selection process. 

Establishment of Preliminary Siting Criteria 

The first step was to identify potential sites for the water treatment plant. The Planning Group reviewed 
5 alternative land parcels as potential sites based on the following criteria: estimated required acreage for 
the water plant, proximity of the plant to the Participating Utilities and the raw water source, proximity to 
greatest demand areas, surface features, and proximity to major highway and utilities. Each of these 
criteria is discussed below: 

Estimated Minimum Acrt:age Required For A Water Plant 

A key siting criterion is the minimum site area required to accommodate the necessary plant facilities. The 